
Chapter 5:  Geology, Soils, and Topography 

A. INTRODUCTION 
This chapter describes the project site’s existing geology, soils, and topography and conditions 
likely to exist in the future assuming the proposed project is not built. Next, it discusses the 
potential impacts that could result from site excavation and regrading to facilitate roadway, 
infrastructure, and building placement for the proposed project. Finally, the chapter details 
impact avoidance measures that could be implemented to prevent such impacts as potential 
erosion and sedimentation from construction activities. 

PRINCIPAL CONCLUSIONS 

The proposed project would be located on the more level portions of the project site parcel, 
[...]
determined that the existing on-site sand and glacial till subsurface deposits are suitable to 
support proposed structures on shallow spread foundations and would also be suitable for the 
placement of floor slabs. The use of existing fill soils, found in portions of the proposed project 
footprint, may be considered suitable for floor slab placement based on the results of a final 
geotechnical investigation to be completed subsequent to final project approvals. The existing 
sand subsurface material does not meet the requirements for structural fill material based on 
laboratory results. Therefore, it would not be used for this purpose. Instead, fill material would 
be obtained from crushed, excavated rock from the project site.  

Design components to facilitate the proper structural and subsurface stability include: 

• Exterior footings would be founded at a minimum depth of 4.0 feet below finished grade to 
provide frost protection. 

• Interior footings in heated areas may be founded at a minimum of 2.0 feet below the bottom 
of the floor slab. 

• Isolated footings would be a minimum of 36 inches in least dimension and continuous 
footings would be a minimum of 18 inches wide. 

• Structural backfill would extend behind retaining walls at least half the wall height. The 
structural backfill would be capped with a layer of relatively impervious material to 
minimize percolation of surface water behind the walls. 

• A minimum of 6 inches of clean, compacted crushed stone would be placed beneath the 
floor slabs to enhance support and provide a working base above the soil sub-grade. 

 5-15 August 6, 2010 



Watchtower Educational Center Amended Site Plan DEIS 

August 6, 2010 5-16  

• A polyethylene vapor barrier would be used between the crushed stone and concrete floor 
slab to eliminate vapor transmission into buildings spaces.   

• Proposed foundations located partly on bedrock and partly on soil may need additional 
design components. 

• The subgrade beneath the proposed structures and backfill behind their foundations would 
be maintained in dry conditions at all times. Drain tiles with crushed stone or gravel backfill 
would be placed adjacent to exterior footings at an elevation below floor slabs. 

• A licensed engineer would be retained to observe proof rolling of the subgrade, foundation 
excavations, and review subgrade conditions prior to slab and foundation construction and 
make recommendations for any unsuitable conditions encountered.  

• Dewatering would likely be required during the construction of the proposed project. 
Perched groundwater was encountered in test borings at depths as shallow as 6.75 feet. 
Groundwater would be maintained at a minimum depth of 2.0 feet below the excavation 
bottom at all times to maintain stable conditions. Dewatering methods suitable for this site 
would include the use of pumps, diversion and drainage ditches, and toe drains to divert 
water from construction excavation into temporary pits designed for water filtering.  

By employing the above-mentioned construction measures, significant impacts related to 
building foundation construction would be avoided.  
 



Chapter 6:  Water Supply and Utilities 

A. INTRODUCTION 
This chapter discusses the proposed project’s potential impacts to water supply and utility 
services at the Watchtower Educational Center (WEC). An evaluation of existing water supply 
(potable and fire protection), sanitary services, energy (electricity and gas), and solid waste 
services is provided, followed by an assessment of future conditions without the proposed 
project and future conditions with the proposed project. Finally, proposed mitigation measures 
and conservation efforts are also discussed. 

PRINCIPAL CONCLUSIONS 

As detailed below, the proposed project, including its additional 500 residents at the existing 
WEC campus, would not result in any significant water supply or utility impacts requiring 
mitigation. Based on the existing usage at the facility, there are adequate provisions within the 
existing facilities to provide service for the proposed project. Through the implementation of 
water conservation practices in the existing and proposed buildings, the applicant would not 
exceed its currently permitted water withdrawal and wastewater flow. Further, as a participant in 
the Green Globes™ program, the applicant would incorporate energy and water conservation 
practices throughout the proposed buildings as well as the existing structures, where feasible. 

B. EXISTING CONDITIONS 

POTABLE WATER SUPPLY 

OVERVIEW 

Permits from Putnam County Department of Health (PCDOH) and New York State Department 
of Health (NYSDOH), in addition to the New York State Department of Environmental 
Conservation (NYSDEC), were obtained for the WEC campus as part of the original 1988 
development project. A total daily demand of 165,000 gallons per day (gpd) was developed 
based on an assumed per capita consumption of 100 gpd for the main complex and 75 gpd for 
Patterson Inn. Additional allowance was provided for laundry and visitors. The applicant 
currently operates the “Watchtower Water Supply” (NYSDOH Public Water Supply 
Identification Number 3921721) and the “Annual Drinking Water Quality Report” is produced 
in conformance with NYSDOH requirements (see Appendix D for the latest report). 

The WEC campus currently relies on private wells for its potable water supply and fire 
protection. Eleven bedrock wells and four sand wells were drilled on-site (both east and west of 
Route 22) during the original study performed for the 1988 DEIS (see Appendix C for the 1988 
pumping tests and groundwater analyses performed by CA Rich Consultants). An extensive on-
site investigation of the wells concluded that five were suitable for production, and these wells 
are still in use today for water supply. Three of the five wells are bedrock wells (designated as 

 6-1 August 6, 2010 



Watchtower Educational Center Amended Site Plan DEIS 

“W-2,” “W-4,” and “W-6”) located east of New York State (NYS) Route 22. These are bedrock 
wells drilled into metamorphic rock of the Manhattan Formation. The other two are sand and 
gravel wells located west of Route 22, designated as “SW-1” and “SW-2.” The location of each 
of the five water supply wells is shown in Figure 6-1.  

A safe yield, the maximum rate of continuous diversion or withdrawal that can be maintained 
indefinitely without depleting the groundwater supply, was determined for the WEC facility 
during the initial development of the site in 1988. The composite well yield from the wells 
developed for the existing WEC campus is 240 gallons per minute (gpm) with the largest rock 
well out of service and exceeds the minimum safe yield requirement (or twice the daily demand) 
as set by NYSDOH. However, the bedrock wells that are part of the well system have required 
costly maintenance to maintain the required yield. Based on the recommendations in a 
groundwater supply analysis conducted by Stanley M. Remington, consulting hydrogeologist, at 
the applicant’s request, additional sand and gravel wells would help alleviate maintenance issues 
by providing a backup to the bedrock wells (see Appendix C). Permits for connecting two 
additional wells that have been drilled in the sand and gravel aquifer are currently being pursued 
by the applicant as part of a separate application. The locations of these additional wells are 
shown in Figure 6-1. See Appendix C.7, Pumping Test Report January 2010 by CA Rich 
Consultants, detailing the results of the development of the two additional wells and the 72-hour 
testing of the 7-well system conducted in October 2009. 

WATER USE 

Records of potable water flow at the WEC between June 2006 and December 2008 show that 
average monthly water usage is about 79 gallons per capita per day (gpcd). Higher amounts 
approaching 100 gpcd have been seen during the summer months, largely due to the activity of 
the cooling towers. These figures are based on the turbine water meter reading.  

In 2006, the applicant made some adjustments to the steam system and converted the laundry 
dryers to gas in lieu of steam. Since these adjustments, there has been a reduction in 10,000 gpd. 
or approximately 10 gpcd. In 2008, the water supply system served an average of 1,167 residents 
with potable water. Usage usually remains below 90 gpcd; however, per capita water 
consumption in July 2008 was approximately 97.9 gpcd due to the flushing of the potable water 
system for routine maintenance. In 2008, average monthly water usage at the WEC ranged from 
82,790 gpd in January to 110,476 gpd in July. Backup flow data from the water system is 
provided in the Water System Engineering Report dated February 26, 2009, included as 
Appendix D. 

STORAGE AND TREATMENT 

Potable water is stored in a 405,000-gallon water storage tank located east of the existing 
Audio/Video building (see Utilities Plan, Figure 6-2). Based on fire code and NYSDOH 
requirements, the tank was designed to store 240,000 gallons for fire protection plus 165,000 
gallons (permitted average daily demand). 

The original treatment facility consisted of pH adjustment and chlorination. However, after 
several years of operation, problems with the heat exchangers at the complex caused by calcium 
and magnesium hardness required constant maintenance by the facility personnel. In 1993, a 
temporary treatment system was installed and evaluated in a NYSDOH approved pilot study. A 
water softening facility that incorporates lime/potassium carbonate softening and filtration was 
designed and installed in 1996-1997. 

August 6, 2010 6-2  



ST
EV

EN
S 

BR
O

O
K

MUDDY BROOK

MOUNTAIN
BR

O
O

K

NYS ROUTE 22

NYS ROUTE 311

BIR
CH H

ILL
 R

OAD

HAVILAND HOLLOW RD.

COUNTY ROAD 68

SO
UTH

 Q
UAK

ER
 H

ILL
 R

D.

CO
RNW

ALL M
EADO

W
 RD.

6.
23

.0
9

Figure 6-1
Existing Water Supply Well Locations

SCALE

0 1000 3000 FEET

WATCHTOWER PATTERSON, NY

W-2

W-4

W-6
SW-2

SW-1
SW-3

SW-4

WEC Properties Boundary

Valley Farms Corporation Property Boundary

Existing Well Location

Recently Approved Well Location



 



EXISTING 
HIGH-LEVEL
STORAGE TANK

EXISTING
WATER

SOFTENING
FACILITY

EXISTING
WASTEWATER

TREATMENT
FACILITY

PROPOSED
RECYCLING

BUILDING

EXISTING SURGE TANK
(TO BE CONVERTED TO A
SANITARY LIFT STATION)

EXISTING BATCH PLANT
(TO BE REMOVED)

NEW SURGE TANK

CHEMICAL STORAGE

LAB/STORAGE

TREATMENT UNIT #2
TREATMENT UNIT #1

BLOWER BUILDING

EMERGENCY GEN. PUMP HOUSE

CONTROL BUILDINGFUEL SHED

MECHANICAL DEWATERING

EXISTING
POWERHOUSE

AUDIO/VIDEO
BUILDING

6.
23

.0
9

Figure 6-2
Utilities PlanWATCHTOWER PATTERSON, NY



 



Chapter 6: Water Supply and Utilities 

The design basis for the plant is 230 gpm, based on the required safe yield rate, with the plant 
operating continuously. The water treatment process is described in detail in Appendix D 
(Engineer’s Report – Water Softening Facility, March 12, 1996) and is summarized in the 
following 10 steps: 

1) Raw-water blending; 
2) Chemical injection; 
3) Rapid mix; 
4) Flocculation; 
5) Clarification; 
6) pH adjustment; 
7) Filtration; 
8) Alkalinity adjustment; 
9) Chlorination; and 
10) Storage. 

Water from the wells and the surge tank are combined within the two raw-water blending tanks, 
creating a fixed chemical ratio. The water is then pumped to a 24-foot-high head tank that 
provides gravity flow through the water treatment plant. Steps 2 through 5 all occur within three 
12-foot-diameter ClariConeTM vessels, where hydrated lime, potassium carbonate, and anionic 
polymer are added to precipitate out most of the hardness minerals in the raw water. Heavy 
solids that settle to the bottom of the tank are conveyed via gravity to sludge storage/thickening 
tanks. Sulfuric acid is injected in the pipe between the cone and filters, where it is blended in a 
static mixer reducing the pH level. Solids are removed via gravity flow through two dual-cell 
rectangular Decel filters, composed of anthracite and sand. The supernatant from the backwash 
water is decanted to supernatant storage tanks and then recycled through the cones at up to 10 
percent of the raw water flow rate. 

The final treatment steps are corrosion control and disinfection, where sodium bicarbonate and 
sodium hypochlorite are added. In addition to all of these treatment steps, there is equipment for 
chemical storage and handling. To allow for the continuous operation of the water treatment 
facility, the chemical feed systems are designed with redundancy or spare parts on-site.  

Sludge storage tanks are cylindrical tanks located below the floor level, capable of storing at 
least 5 days worth of sludge from the cones. A filter press is used to dewater the sludge for 
hauling. 

The Water Treatment Facility has provisions for sampling and monitoring throughout the 
treatment process to allow for proper operation of the plant. The sampling and monitoring also 
provide a record of the quality of water and a general gauge of the equipment performance. 
There are also alarms on certain portions of the system that are used to inform the operators of 
potential problems or shut down the plant in an emergency. 

The Water Treatment Facility was approved by NYSDOH and operates in conformance with its 
requirements. Chlorine levels are monitored daily to ensure proper dosing and to ensure 
conformance with NYSDOH standard for minimum chlorine residual of 0.20 mg/l. This daily 
standard has been met, according to the “Annual Drinking Water Quality Report for 2008” (see 
Appendix D). 

 6-3 August 6, 2010 



Watchtower Educational Center Amended Site Plan DEIS 

AQUIFER RECHARGE 

The five contiguous WEC property parcels, totaling 709.3 acres, are part of a subwatershed with 
an area of 4.55 square miles (2,912 acres). For the purpose of calculation, the mean annual 
precipitation rate used is approximately 51 inches, established over a period of 30-years as 
measured by the National Oceanic and Atmospheric Administration (NOAA) at its climatologic 
measurement station in Yorktown Heights, NY approximately 20 miles to the southwest of the 
Watchtower site (NOAA 2002). The recharge volume is conservatively estimated at 8-inches 
annually which equals a daily recharge average of 1,732,993 gallons for the entire subwatershed. 
The Watchtower parcels equal 24.35 percent of the subwatershed (709 / 2,912).1 

Impervious area is defined as ground covered by concrete, asphalt or other hard surface that 
inhibits the infiltration of surface water. The current impervious land surface on the Watchtower 
parcels is approximately 42.3 acres. The remaining 667.0 acres of pervious ground allows an 
average daily recharge of 396,945 gallons. The amount of expected groundwater recharge for the 
WEC properties is well in excess of the 115 gpm (165,000 gpd) currently permitted for 
withdrawal by the WEC. 

See Appendix C.4, Hydrogeologic Analysis, Watchtower Educational Center, Town of 
Patterson, N.Y. January 2010, for an analysis of existing water resources, groundwater 
availability and water supply potential for the WEC and surrounding environs. 

EMERGENCY POWER 

If there is a loss of power from the primary supplier, New York State Electric and Gas 
(NYSEG), the WEC has alternative sources of power to continue the operation of the water 
supply system, including the Water Treatment Facility. The Water Treatment Facility receives 
emergency power from the on-site Powerhouse.  

FIRE PROTECTION 

Sprinklers are provided in residential hallways and below-grade parking garages. Standpipes are 
provided in all exit stairways. Currently there is adequate flow and pressure to provide fire 
suppression in an emergency. The high-level storage tank is connected to the facility-wide 
hydrant system. Additional storage for fire protection and irrigation is provided by the 13-
million-gallon reservoir located on-site at Mountain Brook. 

WASTEWATER 

WASTEWATER TREATMENT FACILITY 

The applicant is currently operating under NYSDEC State Pollutant Discharge Elimination 
System (SPDES) Permit #NY-0165778 for the discharge of treated wastewater effluent from the 
Wastewater Treatment Facility to Mountain Brook. The SPDES permit allows a monthly 
average daily flow of 165,000 gpd; however, the plant currently treats a monthly average daily 
flow of 96,000 gpd.  Other SPDES permit effluent limits are shown in Table 6-1 along with 
their average monthly values, demonstrating full compliance with effluent limits. 

                                                      
1 Based on average annual rainfall of 51 inches and assuming 84.3 percent loss to runoff and 

evapotranspiration. See Appendix C for recharge calculations. 

August 6, 2010 6-4  



Chapter 6: Water Supply and Utilities 

Table 6-1
Wastewater Effluent vs. SPDES Permit Limits

Parameter Limit Monthly Average(1) 
CBOD5 5.0 mg/l < 3.0 mg/l 
Solids, Suspended 10.0 mg/l < 4.3 mg/l 
Solids, Settleable < 0.1 ml/l < 0.1 ml/l 
pH 6.5 to 8.5 su. 6.7 to 8.0 (2) 

Ammonia (as NH3) 1.5 mg/l (June 1 – October 31) 
2.0 mg/l (November 1 – May 31) 

< 1.0 mg/l 
< 1.0 mg/l 

Phosphorus, Total (as P) 0.5 mg/l < 0.2 mg/l 
Dissolved Oxygen 7.0 mg/l minimum 8.3 to 9.8 mg/l (2) 

Coliform, Fecal 200/100 ml (30 day geometric mean) 
400/100 ml (7 day geometric mean) 

< 8/100 ml 
< 8/100 ml 

Turbidity ≤ 0.5 NTU in 95% of the time 
5.0 NTU instantaneous maximum 

≤ 0.5 NTU 98.5% of the time 
< 3.0 NTU 

Notes: (1) Average calculated from Wastewater Facility Operations Reports as submitted to the Putnam 
County Department of Health (January 2008 through June 2009). 

 (2) Minimum-Maximum range (January 2008 through June 2009). 
 

The Wastewater Treatment Facility was put into operation in 1991 and underwent an upgrade in 
1994-1995. This upgrade was to provide additional flow equalization and primary clarification 
to address the biochemical oxygen demand issues. The Wastewater Treatment Facility 
discharges to Mountain Brook, which is contributory to the East Branch Reservoir and is a 
NYSDEC Class C stream. The reservoir is part of the New York City East of Hudson Water 
Supply system. The Wastewater Treatment Facility was upgraded in 2002 to comply with the 
requirements of the City of New York’s “Watershed Rules and Regulations for the Protection 
from Contamination, Degradation and Pollution of the New York City Water Supply and Its 
Sources.” This upgrade included the installation of dual sand filters for enhanced phosphorous 
removal, backup disinfection with automatic startup, and sand filtration. Engineering reports 
detailing the original design of the Wastewater Treatment Facility, the 1994-1995 upgrade, and 
the dual sand filter design are included in Appendix E. 

The current treatment process used for the Wastewater Plant at the Watchtower Educational 
Center is the single-stage nitrification mode of the activated sludge process. The Wastewater 
Treatment Facility can be broken down into six treatment processes: preliminary treatment, 
primary treatment, secondary treatment, tertiary treatment, disinfection, and solids handling. 
Figure 6-3 shows the process flow diagram of the Wastewater Treatment Facility. The plant 
consists of two flow equalization tanks, two primary clarifiers, two aeration tanks, two 
secondary clarifiers, three filter trains, and two disinfection units. The sand filters used are dual 
sand filters, which are considered to be microfiltration equivalent under the upgrade program 
instituted by the New York City Department of Environmental Protection (NYCDEP). 
Discharge takes place through a cascade aerator, which ensures that the water entering into 
Mountain Brook is well oxygenated at a level similar to or higher than the water in the stream. 
The solids handling facility is designed with a 60-day holding time for sludge with the plant 
running at full capacity of its permitted limit.  

Since its inception in 1991, the Wastewater Treatment Facility has had no flow violations. 

 6-5 August 6, 2010 



Watchtower Educational Center Amended Site Plan DEIS 

COLLECTION SYSTEM 

Wastewater is collected from the WEC and Patterson Inn located on the east side of NYS Route 
22. Most of the collection system is gravity sewer, but there are five pump stations capable of 
pumping 565 gpm. These pump stations are connected to emergency power in the event of a 
power outage. Due to the type, age, and maintenance of the collection system, inflow and 
infiltration (I&I) problems are minimal. 

Grease interceptors are located in the kitchen facilities to prevent grease and oil from entering 
the sanitary sewer system. WEC staff clean out the grease interceptors periodically, as needed. 

EMERGENCY POWER 

The wastewater collection system and the Wastewater Treatment Facility are served by 
emergency electrical power.  

ELECTRICITY AND GAS  

Electric and gas services are provided to the WEC by NYSEG. Current peak electricity demand 
is 2.6 megawatts (MW) and the existing maximum daily transport quantity (MDTQ) of natural 
gas is 650 decatherms (Dth). 

The WEC also has the capability to provide power to critical facilities during an emergency. 
Backup power is provided by generators at the on-site Powerhouse and, in addition, dedicated 
diesel generators are located at the Wastewater Treatment Facility, Patterson Inn, and 
Warehouse.  

SOLID WASTE 

The applicant engages several vendors to haul solid waste off-site, depending on the nature of 
the waste. Average monthly municipal solid waste generation and the applicable haulers are 
shown in Table 6-2. Table 6-3 shows waste that is generated from routine operations and 
maintenance activities on-site. The location of each landfill or disposal venue to where solid 
waste is hauled is shown in Table 6-4. 

Table 6-2
Average Monthly Municipal Solid Waste Generation at the WEC 

Waste Quantity (lbs) 
Quantity Per Capita

(lbs) Vendor 
Frequency of  

Pick-up 
General Municipal 
Solid Waste 82,780 71.18 All American Waste 5 times/month 
Cardboard 
(Recycled) 10,400 8.94 All American Waste 1-2 times/month 
Paper (Recycled) 6,880 5.92 All American Waste 1 time/2 months 
Bottles/Cans 
(Recycled) 7,620 6.55 All American Waste 1 time/month 
Metal (Recycled) 10,460 8.99 All American Waste 1 time/month 
Total 118,140 101.58 --- --- 
Source: Watchtower Bible and Tract Society of New York, Inc. 
 

 

August 6, 2010 6-6  



PUMP STATION

7.15.09

Figure 6-3
WWTF Process DiagramWATCHTOWER PATTERSON, NY



 



Chapter 6: Water Supply and Utilities 

Table 6-3
Operational and Maintenance Solid Waste Generation at the WEC

Waste Quantity (Cubic yards) Vendor Frequency of Pick-up 
Wastewater Sludge 20 Synagro 1 time/4-5 weeks 
Construction and 
Demolition Debris 30 All American Waste 3-4 times/month 

Lime Sludge 20 
Waste Management 
Industrial of CT 1 time/2 months 

Source: Watchtower Bible and Tract Society of New York, Inc. 
 

Table 6-4
Landfill Locations

Vendor Disposal Location 
Synagro 199 Municipal Road, Waterbury, CT 06708-4304 
Jones Septic Services City of Poughkeepsie Sewer Treatment Plant 
All American Waste Trash and demo: Harlem Valley in New York 

Recyclables: Murphy Road Recycle, New Milford, CT 
Waste Management Industrial 425 Perinton Parkway, Fairport, NY 14450 
Source: Watchtower Bible and Tract Society of New York, Inc. 
 

Over the past year the average amount of municipal solid waste generated monthly at the WEC 
was 118,140 pounds (of which 35,360 pounds was recycled), or 3.39 pounds per capita per day 
(based on an existing average overnight population of 1,163 people). This is below the national 
average published by EPA (for 2007) of 4.60 pounds per capita per day. Over the past year, on 
average, 29.9 percent of the mixed solid waste generated at the WEC was recycled. This 
includes glass, metal, plastic, cardboard, and paper waste streams. 